
,~ ~~ 

"' ,~~ , 5007-4R1iI 
2 70255 

3 9008000-0128 

• 2003016 
5 2003052 • 2003004-3 

• 50551 
9 2003087 

" 70331 

,. 2003005 
'5 9006000-0126 

" 2000015 ,. 50449 

" 50552 
23 70062 

2. 45074 
25 2003555 
26 70250 

27 45075 
2. 50007 
29 44872 
30 70680 
34 44964 
35 50270 
36 44870 
37 23710 
36 44891 
39 50316 ., 70135 

332-0650 

141-SEALANT 
142-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

332-0650 

OT< -~ 
,~ 

"' , HOUSING, LOWER 43 , ASSEMBLY, UPPER HOUSING , HOUSING, UPPER .. , BEARING-TRUNNION JOURNAL , SEAL-LIP , RING-WIRE RETAINING , RING-RETAINING , BEARING-SHAFT BALL , BEARING-lHRUST 30X52X13 , 5WASHPLATE-VARIABLE , BLOCK-C'r1.JNDER ASS'Y. , BLOCK-CYUNDER 
5 PISTON 
5 PISTON SPRING 
5 PISTON SPRING WASHER , ARW-TRUNNION , SEAL-UP , GUIDE-SLOT , SHAFT-MOTOR , BEARING-THRUST 42X68X16 

•• 52 
53 
56 
57 
58 
59 
.3 , BLOCK-CYLINDER (t.lOTOR) ASSY , BLOCK-CYLINDER 

7 PISTON 
7 PISTON SPRING 
7 PISTON SPRING WASHER .5 , SEAL-UP 10X25X7 •• , ACTUATOR-BYPASS " , KIT, CENTER SECllON 90 , PLATE, BYPASS " 2 CHECK PLUG ASSEMBLY , CENlER SECllON , OU BEARING 
3 BOLT-.3~24 X 2.5 , BUSHIN , 1.02 X 1.1 X .67 , SEAL-UP 26X42X8 , RING-RETAINING 
2 WASHER-26X35Xl , KIT, BYPASS PL'-'1E , OIL FILlER ELEt.lENT , ARt.I-BYf'ASS , RING-RETAINING 

92 
93 
125 
13' 
132 
13. 
135 
'39 ,." ,., 
,.2 , ARhi-ACTU.-.nNG '49 

2 PIN-ACTUATING 150 , BOLT-5/16-18 X 1-3/4 15' , BRAKE ROTOR/STATOR KIT 

• STATOR-BR'-'KE 
2 ROTOR-BRAKE 

~ 
,~~ 

44130 
702215 

44133 
44875 
45076 
50005 
50016 
44876 
50002 
70292 

50559 
50154 
50132 
50118 
50941 
2003014 
2003017 
50307 
50133 
50134 
44142 
44101 
5043' 
50269 
50928 

50810 
70312 
50416 

PJ?15 
tM! cI~9 

P.l of 2. 7Q421-P2 

OT< -~ , WASHER-7/16 X 7/B X .060 , DIFFERENTIAL ASSEt.lBL Y , GEAR-DIFF. SOT 
2 DIFF. COVER 
2 GEAR-BEVEL 14 T 
2 GEAR-PLANET lOT 
2 RING, RETAINING 
2 BOLT- 5/16-24 X 2-1/4 , AXLE SHAFT, RH , AXLE SHAFT, LH , 

s:..OC~~TDlFF. , 
2 WASHER-3/4 X 1.5 X .13 
2 SE'-'L- .75 X 1.25 X .250 , SHAFT-INPUT 
3 BOLT. 3/8-24 X 2.5 

2' BOLT- 1/4-20 X 1.38 
2 PIN- .5 00 X .43 10 X .750 , JACK SHAFT/pINION GE'-'R ,t.SSEWBLY , 17T-23T CWSlER ASSEt.lBLY , JACK SHAFT 
2 CAPSCREW 6M X 20 LG 
2 WASHER 7/16 X 1 X .5 , JACK SHAFT 
2 CAPSCREW 6M X 20 LG 
2 WASHER ~115 X 1 X .5 
2 SLEEVE BARING 
2 SEAL, UP 0.7SX1.00XO.158 , SPRING, BLOCK , WASHER, BLOCK THRUST , FAN , BUSHING, VENT , VENT , CASTlE NUT, 5/16-24 , COTlER PIN , COMPRESSION SPRING , NUT,HEX 5/16-18 , SEALANT 

810z 20W-SO OIL , HUB , SEAL KIT , GREASE 

P.2 Df 2. 7D421-P2 


